SMART

40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

Poker vibrators

Valid from serial number

Electronic poker SMART40 230 V FRO012666
Electronic poker SMART48 230 V FRO012666
Electronic poker SMART56 230 V FRO012666
Electronic poker SMART65 230 V FRO012666
Electronic poker SMART40 115V FRO012666
Electronic poker SMART48 115 V FRO012666
Electronic poker SMART56 115 V FRO012666
Electronic poker SMART40 115V cETLUs FRO012666
Electronic poker SMART48 115 V cETLUs FRO012666
Electronic poker SMART56 115 V cETLUs FRO012666
Electronic poker SMART28E 230 V FRO012666
Electronic poker SMART40E 230 V FRO012666
Electronic poker SMART48E 230 V FRO012666
Electronic poker SMART56E 230 V FRO012666
Electronic poker SMART40E 115V FRO012666
Electronic poker SMART48E 115 V FRO012666
Electronic poker SMART56E 115 V FRO012666
Electronic poker SMART28E 230 V special length FRO012666
Electronic poker SMART40 230 V special length FRO012666
Electronic poker SMART40 115 V special length FRO012666
Electronic poker SMART40 115 V cETLUs special length FRO012666
Electronic poker SMART48 230 V special length FRO012666
Electronic poker SMART48 115 V special length FRO012666
Electronic poker SMART48 115 V cETLUs special length FRO012666
Electronic poker SMART56 230 V special length FRO012666

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29

Aitlas Copco






SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E Contents

Contents

General information. . ... ... .. . . 5

Spare parts list. . ... 6
SMARTA0 10 B5. ... .. e 6
SMART28E t0 S6E. .. ... ... 10
Vibrating elements list .. ....... ... ... . 14
Vibrating element for SMART28E. . .. ... ... ... . . .. 16
Vibrating elements for SMART40 and 40E. ........ .. ... ... ... .. ... .. ... ........ 18
Vibrating elements for SMART48 and 48E. ............. ... ... .. ... ... .. ........ 20
Vibrating elements for SMART56 and 56E. ....................................... 22
Vibrating element for SMARTG65. . .. ... ... ... 24

KIS, . .o 26
SMART 230 V - Electronic convertor withcable kit................................ 26
SMART - Electronic convertor withoutcable kit. .. ................................ 27
SMART-E 230 V - Electronic convertor withcable kit. ............................. 28
SMART-E - Electronic convertor withoutcable kit. ................................ 28
SMART-E - Handle Kit. . .. .......... .. e 29

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29 3






SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

General information

This spare parts list applies to the following:

Part number

4812 0508 56
4812 0508 59
4812 0508 52
4812 0508 57
4812 0508 60
4812 0508 53
4812 0508 58
4812 0508 61
4812 0508 54
4812 0508 55
4812 0508 62
4812 0508 63
4812 0508 64
4812 0508 65
48120513 12
4812 0513 13
4812 0513 14
4812 0506 49
4812 0506 52
4812 0506 51
4812 0506 50
4812 0506 55
4812 0506 54
4812 0506 53
4812 0506 58
4812 0506 57
4812 0506 56
4812 0506 59
4812 0506 60
4812 0506 61
4812 0506 62

Description

SMART40 115 V - 1-50/60 Hz

SMART40 115 V - 1-50/60 Hz cETLUs
SMART40 230 V - 1-50/60 Hz

SMART48 115 V - 1-50/60 Hz

SMART48 115V - 1-50/60 Hz cETLUs
SMART48 230 V - 1-50/60 Hz

SMART56 115 V - 1-50/60 Hz

SMART56 115 V - 1-50/60 Hz cETLUs
SMART56 230 V - 1-50/60 Hz

SMART®65 230 V - 1-50/60 Hz

SMART28E 230 V - 1-50/60 Hz

SMART40E 230 V - 1-50/60 Hz

SMART48E 230 V - 1-50/60 Hz

SMARTS56E 230 V - 1-50/60 Hz

SMART40E 115 V - 1-50/60 Hz

SMART48E 115 V - 1-50/60 Hz

SMARTS56E 115 V - 1-50/60 Hz

SMART28E 230 V - 1-50/60 Hz special length
SMART40 115 V - 1-50/60 Hz cETLus special length
SMART40 115 V - 1-50/60 Hz special length
SMART40 230 V - 1-50/60 Hz special length
SMART48 115 V - 1-50/60 Hz cETLus special length
SMART48 115 V - 1-50/60 Hz special length
SMART48 230 V - 1-50/60 Hz special length
SMART56 115 V - 1-50/60 Hz cETLus special length
SMART56 115 V - 1-50/60 Hz special length
SMART56 230 V - 1-50/60 Hz special length
SMART65 230 V - 1-50/60 Hz special length
SMART40E 230 V - 1-50/60 Hz special length
SMART48E 230 V - 1-50/60 Hz special length
SMARTS56E 230 V - 1-50/60 Hz special length

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29 5



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

Spare parts list

SMARTA40 to 65

9,10,11,12,13

32

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

No. Description Remark Quantity Part number
1 Vibrating element See the separate table. 1 -
2 Cable clip 1 4700 1870 13
3 Clamp 2 4700 1843 54
4 Hose L=5m 1 4700 3661 52
L =16.40 ft.
Sold by meter. Exact length must be
ordered.
5 Thermo insulation 3 4700 1101 64
6 Connector 6 4700 1079 76
7 Hose L=055m 4700 1016 97
L=22in.
Sold by meter.
8 Clamp 7 4700 1860 16
9 Wire L=2x6m 1 4700 1865 23
L=2x19.68 ft.
Only for SMART40 230V, 115V, SMART48
230V, 115V, SMART56 230 V, 115V,
SMART®65.
Sold by meter. Exact length must be
ordered.
10 Wire Length=2x6 m 1 4812 0507 94
Length = 2 x 19.68 ft.
Only for SMART40 115 V cETLus,
SMART48 115 V cETLus, SMART56 115
V cETLus.
Sold by meter. Exact length must be
ordered.
1" Wire Length=6.5m 1 4700 9000 61
Length = 21.32 ft.
Sold by meter. Exact length must be
ordered.
12 Wire Length =6 m 1 4700 1859 09
Length = 19.68 ft.
Only for SMART40 230V, 115V, SMART48
230V, 115V, SMART56 230 V, 115V,
SMART®65.
Sold by meter. Exact length must be
ordered.
13 Wire Length=6m 1 4812 0507 95
Length = 19.68 ft.
Only for SMART40 115V cETLus,
SMART48 115 V cETLus, SMART56 115
V cETLus.
Sold by meter. Exact length must be
ordered.
14 Stuffing box 1 4700 3686 83
15 Hose L=0.05m 1 4700 1079 96
L=2in.
Sold by meter.
16 Cover 1 4812 0507 89
17 Screw M5 x 30 mm (DIN 7500C) 4 4812 0506 08
18 Eye piece Glue LOCTITE®495™ 1 4812 0506 06
19 Data plate 1 -
20 Rivet 4 =
21 Screw M4 x 8 mm (DIN 7500C) 4 4812 0506 07
22 O-ring 233 x 3 mm 1 4812 0507 27
9.17 x 0.12 in. NBR (70 shore)
23 Rubber membrane 1 4812 0506 03
24 Plate 1 4812 0506 04
25 Switch 1 4812 0506 05
26 Wire 1 4812 0514 49
27 Screw M4 x 8 mm brass (DIN 84A) 1 4700 1859 14
28 Spade 1 4700 9600 65
© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29 7



Spare parts list SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

No. Description Remark Quantity Part number
29 Adhesive cable clip 1 4812 0507 92
30 Electronic unit 1 4812 0506 02
31 Label "Atlas Copco" 1 4812 0507 78
32 Label "Safety gear label" 1 4812 0512 20
33 Flexible sheeting 1 4700 1078 29
34 Clamp 1 4700 1023 92
35 Cable with plug Only for SMART40 230 V, SMART48 230 1 4700 1373 06
V, SMART56 230 V, SMART65 230 V.
36 Cable with plug Only for SMART40 115 V, SMART48 115 1 4812 0507 98
V, SMART56 115 V.
37 Cable with plug Only for SMART40 115 V cETLus, 1 4812 0507 97
SMART48 115 V cETLus, SMART56 115
V cETLus.
38 Gland 1 4812 0504 83

LOCTITE is a registered trademark of Henkel Corporation. 495 is a trademark of Henkel Corporation.

8 © 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E Spare parts list

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29 9



Spare parts list SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

SMART28E to 56E

Z \ »
. N——
\—t

10 © 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

No. Description Remark Quantity Part number
1 Switch plug 1 4700 3602 42
2 Switch plug Only for SMART40E 115V, 48E 115V, 65E 1 4700 3641 28
115V
3 Cable L=17m 1 4700 3638 09
L =5.57 ft.
Sold by meter. Exact length must be
ordered.
4 Wire end 3 4700 1107 82
5 Clamp 3 4700 1023 92
6 Flexible sheeting 3 4700 1078 29
7 Gland 3 4812 0504 83
8 Label "Safety gear label" 1 4812 0512 20
9 Electronic unit 1 4812 0506 02
10 Adhesive cable clip 1 4812 0507 92
1 Wire 1 4812 0514 49
12 Spade 1 4700 9600 65
13 Screw M4 x 8 mm brass (DIN 84A) 1 4700 1859 14
14 O-ring 1 4812 0507 27
15 Screw M4 x 8 mm (DIN 7500C) 1 4812 0506 07
16 Screw M5 x 30 mm (DIN 7500C) 4 4812 0506 08
17 Rivet 4 -
18 Data plate 1 =
19 Eye piece Glue LOCTITE®495™ 1 4812 0506 06
20 Cover 1 4812 0507 88
21 Clamp 4 4700 1860 16
22 Cable L=15m 1 4700 3689 60
L = 49 ft. only for SMART28E, 40E 230 V,
48E 230V, 56E 230 V
L=10m
L = 33 ft. only for SMART40E 115V, 48E
115V, 56E 115V
Sold by meter. Exact length must be
ordered.
23 Wire end 2 4700 1801 23
24 Wire L=040m 2 4700 1865 23
L=16in.
Sold by meter.
25 Wire L=0.80m 1 4700 9000 61
L=31in.
Sold by meter.
26 Wire L=040m 1 4700 1859 09
L=16in.
Sold by meter.
27 Connector 6 4700 1079 76
28 Thermo insulation 8 4700 1101 64
29 Cable clip 1 4700 1870 13
30 Terminal 1 4700 1827 21
31 Hose @8 x 12 mm 1 4700 1079 96
@0.31 x 0.47 in. Sold by meter.
32 Hose L=0.35m 1 4700 1016 97
L=14in.
Sold by meter.
33 Vibrating element See the separate table. 1 -
34 Clamp 2 4700 1843 54
35 Hose L=0.50m 1 4700 3661 52
L=20in.
Sold by the meter.
36 Shock absorber 1 4700 3632 84
37 Nut 1 4700 3636 49

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29

1



Spare parts list

SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

No. Description Remark Quantity Part number
38 Screw 4.2 x 25 mm (DIN 7971 C) 2 4700 5415 40
39 Screw 4.2 x 38 mm (DIN 7971 C) 2 4700 5415 41
40 Cover 1 4812 0511 46
41 O-ring 120.32 x 2.62 mm 1 4700 1602 31
4.74 x 0.10 in. NBR (70 shore)
42 Handle 1 4812 0507 77
43 Plate 1 4812 0506 04
44 Switch 1 4812 0506 05
45 Screw 40 x 8 mm (WN1452) 3 4812 0507 91
46 Rubber membrane 1 4812 0506 03
47 Label "Atlas Copco" 1 4812 0507 78

LOCTITE is a registered trademark of Henkel Corporation. 495 is a trademark of Henkel Corporation.

12

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E Spare parts list

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29 13



Spare parts list

SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Vibrating elements list

SMART40 to SMART65

Type
SMARTA40 230 V

SMART40 115 V
SMART40 115 V cETLus

SMART48 230 V

SMART48 115 V
SMART48 115 V cETLus

SMART56 230 V

SMART56 115 V
SMART56 115 V cETLus

SMART65 230 V

SMART28E to 56E

Type

SMART28E 230 V
SMARTA40E 230V
SMARTA48E 230 V
SMART56E 230V
SMARTA40E 115V
SMART48E 115 V
SMART56E 115 V

14

Standard
4812 0511 85
4812 0511 86

4812 0511 87
4812 0511 88

4812 0511 89
4812 0511 90

4812 0511 91

Standard

4812 0511 84
4812 0511 85
4812 0511 87
4812 0511 89
4812 0511 86
4812 0511 88
4812 0511 90

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29

Rubber end cap

4812 0512 28
4812 0512 29

4812 0512 30
4812 0512 31

4812 0512 32
4812 0512 33

4812 0512 34

Rubber end cap

4812 0512 28
4812 0512 30
4812 0512 32
4812 0512 29
4812 0512 31
48120512 33



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E Spare parts list

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29 15



Spare parts list SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Vibrating element for SMART28E

16 © 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

No. Description Remark Quantity Part number
1 End cap 1 4700 1866 72
2 O-ring 14.1 x 1.6 mm 1 4700 1603 06

0.56 x 0.06 in. NBR (70 shore)
3 Needle bearing 1 4700 1866 81
4 Ring 1 4700 1866 80
5 Vibrating tube 1 4700 1866 73
6 Reducer 1 4700 1866 74
7 O-ring 28 x 2 mm 1 4700 1603 16

1.1 x 0.08 in. NBR (70 shore)
8 Eccentric 1 4700 1871 73
9 Spring spacer 1 4700 1860 15
10 Ball bearing 1 4700 1867 97
1 Rotor 1 4700 1173 23
12 Dowel 1 4700 1866 82
13 Stator tube 1 4700 1173 39
14 Bushing 1 4700 1816 59
15 Needle bearing 1 4700 1816 57
16 Bearing 1 4700 1832 46
17 Hose Lenght=0.05m 1 4700 1833 20

Lenght = 2 in.

Sold by meter. Exact length must be

ordered.
18 O-ring 33.05 x 1.78 mm 1 4700 1603 21

1.3 x 0.07 in. NBR (70 shore)
19 Nipple 1 4700 1868 43
20 Screw M4 x 5 mm brass (DIN 84A) 1 4700 1818 62
21 Rubber gasket 1 4700 1867 99
22 Flexible sheating 1 4700 1868 42
23 Thrusting 1 4700 1862 73
24 Thrustscrew 1 4700 1862 62
25 Oil Shell Tellus T46 1 -

0.01 litre
0.003 US gallon

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



Spare parts list SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Vibrating elements for SMART40 and 40E

18 © 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

No. Description Remark Quantity Part number
1 End cap 1 4700 1868 33
2 Rubber end cap Option 1 4700 1870 85
3 Bearing 1 4700 1868 41
4 Screw M5 x 18 mm (DIN933) 2 4700 1860 54
5 Washer 2 4700 3678 96
6 Eccentric 2 4700 1868 39
7 Rotor 1 4700 1173 22
8 Bushing 1 4700 1816 59
9 Stator tube 210V 1 4812 0507 41
10 Stator tube 110V 1 4812 0507 42
11 Needle bearing 1 4700 1816 57
12 Bearing holder Up to FRO014127 1 4700 1832 46
13 Bearing holder From FRO014128 1 4812 0507 44
14 Hose L =80 mm 1 4700 1833 20

L =23.10in.

Sold by meter.
15 O-ring 33.05x1.78 mm 1 4700 1603 21

1.3 x0.07 in. NBR (70 shore)
16 Nipple 1 4700 1868 43
17 Screw M4 x 5 mm brass (DIN 84A) 1 4700 1818 62
18 Rubber gasket 1 4700 1867 99
19 Flexible sheathing 1 4700 1868 42
20 Thrustring 1 4700 1862 73
21 Thrustscrew 1 4700 1862 62
22 Ol Shell Tellus T46 1 -

0.005 litre
0.001 US gallon

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



Spare parts list SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Vibrating elements for SMART48 and 48E

2 - 19 45

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29

20



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

No. Description Remark Quantity Part number
1 End cap 1 4700 1868 12
2 Rubber end cap Option 1 4700 1870 87
3 Bearing 1 4700 1868 21
4 Retainer ring 1 4700 1859 49
5 Screw M6 x 25 mm (DIN933) 2 4700 5000 75
6 Washer 2 4700 3678 97
7 Eccentric 2 4700 3685 96
8 Rotor 1 4700 1868 20
9 Bushing 1 4700 1816 59
10 Stator tube 210V 1 4812 0507 45
11 Stator tube 110V 1 4812 0507 46
12 Needle bearing 1 4700 1816 57
13 Bearing holder 1 4700 1376 28
14 Hose L=0.08m 1 4700 1833 21

L=3.1in.

Sold by meter.
15 O-ring 35x2mm 1 4700 1600 15

1.38 x 0.08 in. NBR (70 shore)
16 Nipple 1 4700 1376 27
17 Screw M4 x 5 mm brass (DIN 84A) 1 4700 1818 62
18 Rubber gasket 1 4700 1867 99
19 Flexible sheathing 1 4700 1868 42
20 Thrustring 1 4700 1862 73
21 Thrustscrew 1 4700 1862 62
22 Oil Shell Tellus T46 1 -

0.01 litre
0.003 US gallon

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29

21



Spare parts list SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Vibrating elements for SMART56 and 56E

22 © 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

No. Description Remark Quantity Part number
1 End cap 1 4700 1868 02
2 Rubber end cap Option 1 4700 1870 89
3 Bearing 1 4700 1868 10
4 Retainer ring 1 4700 1833 39
5 Screw M6 x 25 mm (DIN933) 2 4700 5000 15
6 Washer 2 4700 3678 97
7 Eccentric 2 4700 3685 97
8 Rotor 1 4700 1868 09
9 Bushing 1 4700 1824 73
10 Stator tube 210V 1 4812 0507 48
11 Stator tube 110V 1 4812 0507 49
12 Needle bearing 1 4700 1824 72
13 Bearing holder Up to FRO013539 1 4700 1376 28
14 Bearing holder From FRO013540 1 4812 0507 51
15 Hose L=0.1m 1 4700 1833 21

L=3.9in.

Sold by meter.
16 O-ring 35x2 mm 1 4700 1600 15

1.38 x 0.08 in. NBR (70 shore)
17 Nipple Up to FRO013539 1 4700 1376 27
18 Nipple From FRO013540 1 4812 0507 52
19 Screw M4 x 5 mm brass (DIN 84A) 1 4700 1818 62
20 Rubber gasket 1 4700 1867 99
21 Flexible sheathing 1 4700 1868 42
22 Thrustring 1 4700 1862 73
23 Thrustscrew 1 4700 1862 62
24 Oil Shell Tellus T46 1 -

0.015 litre
0.004 gallon

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29

23



Spare parts list SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Vibrating element for SMARTG65

21

24 © 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

No. Description Remark Quantity Part number
1 End cap 1 4700 1868 23
2 Rubber end cap Option 1 4700 1870 91
3 Bearing 1 4700 1868 31
4 Retainer ring 1 4700 1833 39
5 Screw 8 x 30 mm (DIN 933) 2 4700 5000 22
6 Washer 1 4700 3678 98
7 Eccentric 2 4700 1874 18
8 Rotor 1 4700 1868 30
9 Bushing 1 4700 1824 73
10 Stator tube 210V 1 4812 0507 53
11 Needle bearing 1 4700 1824 72
12 Bearing holder 1 4700 1832 95
13 Hose L=0.1m 1 4700 1838 77

L=3.9in.

Sold by meter.
14 O-ring 48.9 x 2.62 mm 1 4700 1603 29

1.93 x 0.1 in. NBR (70 shore)
15 Nipple 1 4700 1868 48
16 Screw M4 x 5 mm brass (DIN 84A) 1 4700 1818 62
17 Rubber gasket 1 4700 1867 99
18 Flexible sheathing 1 4700 1868 42
19 Thrustring 1 4700 1862 73
20 Thrustscrew 1 4700 1862 62
21 Oil Shell Tellus T46 1 -

0.02 litre
0.005 US gallon

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29

25



Spare parts list

SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Kits

SMART 230 V - Electronic convertor with cable kit

Description

Electronic convertor with cable kit

LOCTITE is a registered trademark of Henkel Corporation. 495 is a trademark of Henkel Corporation.

26

Cover
Electronic unit
O-ring

Rubber membrane
Plate

Switch

Eye piece
Screw

Screw

Cable with plug
Spade

Flexible sheeting
Gland

Stuffing box
Hose

Clamp
Wire
Screw
Clamp
Label
Label

Adhesive cable clip

Remark

233 x3 mm
9.17 x 0.12 in. NBR (70 shore)

Glue LOCTITE®495™
M4 x 8 mm (DIN 7500C)
M5 x 30 mm (DIN 7500C)

L =50 mm
L=2in.
Sold by meter.

M4 x 8 mm brass (DIN 84A)

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29

Part number
4812 0512 37
4812 0507 89
4812 0506 02
4812 0507 27

4812 0506 03
4812 0506 04
4812 0506 05
4812 0506 06
4812 0506 07
4812 0506 08
4700 1373 06
4700 9600 65
4700 1078 29
4812 0504 83
4700 3686 83
4700 1079 96

4700 1023 92
4812 0514 49
4700 1859 14
4700 1860 16
4812 0507 78
4812 0512 20
4812 0507 92



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E Spare parts list

SMART - Electronic convertor without cable kit

Description Remark Part number
Electronic convertor without cable kit 4812 0512 38

Cover 4812 0507 89
Electronic unit 4812 0506 02
O-ring 233 x 3 mm 4812 0507 27

9.17 x 0.12 in. NBR (70 shore)
Rubber membrane 4812 0506 03
Plate 4812 0506 04
Switch 4812 0506 05
Eye piece Glue LOCTITE®495™ 4812 0506 06
Screw M4 x 8 mm (DIN 7500C) 4812 0506 07
Screw M5 x 30 mm (DIN 7500C) 4812 0506 08
Spade 4700 9600 65
Gland 4812 0504 83
Stuffing box 4700 3686 83
Hose L =50 mm 4700 1079 96

L=2in.

Sold by meter.
Wire 4812 0514 49
Screw M4 x 8 mm brass (DIN 84A) 4700 1859 14
Clamp 4700 1860 16
Label 4812 0507 78
Label 4812 0512 20
Adhesive cable clip 4812 0507 92

LOCTITE is a registered trademark of Henkel Corporation. 495 is a trademark of Henkel Corporation.

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29 27



Spare parts list

SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

SMART-E 230 V - Electronic convertor with cable kit

Description Remark Part number
Electronic convertor with cable kit 4812 0512 47

Cover 4812 0507 88
Electronic unit 4812 0506 02
O-ring 233 x 3 mm 4812 0507 27

9.17 x 0.12 in. NBR (70 shore)
Eye piece Glue LOCTITE®495™ 4812 0506 06
Screw M4 x 8 mm (DIN 7500C) 4812 0506 07
Screw M5 x 30 mm (DIN 7500C) 4812 0506 08
Cable L=17m 4700 3638 09

L = 5.57 ft.

Sold by meter. Exact length must be ordered.
Spade 4700 9600 65
Flexible sheeting 4700 1078 29
Gland 4812 0504 83
Wire end 4700 1107 82
Clamp 4700 1023 92
Wire 4812 0514 49
Screw M4 x 8 mm brass (DIN 84A) 4700 1859 14
Clamp 4700 1860 16
Label 4812 0507 78
Label 4812 0512 20
Adhesive cable clip 4812 0507 92
Switch plug 4700 3602 42

LOCTITE is a registered trademark of Henkel Corporation. 495 is a trademark of Henkel Corporation.

SMART-E - Electronic convertor without cable kit

Description Remark Part number

Electronic convertor without cable kit 4812 0512 48
Cover 4812 0507 88
Electronic unit 4812 0506 02
O-ring 233 x 3 mm 4812 0507 27

9.17 x 0.12 in. NBR (70 shore)

Eye piece Glue LOCTITE®495™ 4812 0506 06
Screw M4 x 8 mm (DIN 7500C) 4812 0506 07
Screw M5 x 30 mm (DIN 7500C) 4812 0506 08
Spade 4700 9600 65
Gland 4812 0504 83
Wire 4812 0514 49
Screw M4 x 8 mm brass (DIN 84A) 4700 1859 14
Clamp 4700 1860 16
Label 4812 0507 78
Label 4812 0512 20
Adhesive cable clip 4812 0507 92

LOCTITE is a registered trademark of Henkel Corporation. 495 is a trademark of Henkel Corporation.

28 © 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29



SMART 40, 48, 56, 65, 28E, 40E, 48E, 56E

Spare parts list

SMART-E - Handle kit

Description
Handle kit

Rubber membrane

Plate

Switch

Gland

Screw

O-ring

Screw

Screw

Cover

Handle

Nut

Shock absorber

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29

Remark

40 x 8 mm (WN1452)

120.32 x 2.62 mm
4.74 x 0.10 in. NBR (70 shore)

4.2 x 25 mm (DIN 7971 C)
4.2 x 38 mm (DIN 7971 C)

Part number

4812 0512 86
4812 0506 03
4812 0506 04
4812 0506 05
4812 0504 83
4812 0507 91
4700 1602 31

4700 5415 40
4700 5415 41
4812 0511 46
4812 0507 77
4700 3636 49
4700 3632 84

29









Aitlas Copco

Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.

© 2012 Atlas Copco Construction Tools AB | No. 9800 1208 01A | 2012-05-29

www.atlascopco.com


http://www.atlascopco.com

